SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum , trum ,
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
Att 3008 AQT 2 ms ® RBW 20 MHz I At 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% |  oD.ve Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 14.51 dem 19,54 dBm 5.04 d8 2.90 6B +.93 0B .01 08 Trace 1 [ 16.35 dem 23,15 dem 5.80 d8 3.07 d8 4.99 da 5.52 0B
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Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view
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CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 14.52 dem 19,26 dBm 4.74 da 2.93 0B +.67 0B .75 0B .78 0B Trace 1 | 16.28 dbm 23,17 dbm 5.89 d8 2.99 d8 4.99 da 5.00 d8 5.64 08
e e —
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Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | Crest 10% 19% 0.1% | 0.01% | Mean | Peak | crest | 10% | 105 0.1% | o.o1% |
Trace 1 14,80 dBm 20,06 dBm 5.26 d8 2.96 dB 5.07 dB dB Trace 1 16.28 dBm 23,10 dBm 6.82 d8 3.07 d8 4.96 da da 6.67 dB
| —— =
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ssamonas. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 7 / 20MHz / 64QAM

Lowest Channel / 1RB Lowest Channel / Full RB

= trum
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 1472 dbm 2163 dBm 5.92 d8 2.90 6B 5.57 0B 5.687 0B 5.9 08 Trace 1 [ 16.47 dbm 24,55 dem 8.09 d8 3.25 d8 5.28 d8 5.61 d8 7.54 08
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Middle Channel / 1RB Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
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CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 14.76 dBm 21.26 dBm 6.60 dB 5.16 dB 6.55 dB 6.61 dB Trace 1 16,23 dBm 24,43 dBm 8.10 d8 3.25 d8 6.55 dB 7.51 dB
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Highest Channel / 1RB Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view
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CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 1447 dem 21,38 dBm 5.92 d8 .10 68 5.62 0B 5.75 0B 5.9 08 Trace 1 | 16.28 dem 24,09 dBm 7.81 d8 3.16 d8 5.19 d8 5.58 d8 7.45 08
| —— | ——
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ssamonas. FCC RADIO TEST REPORT Report No. : FG042242-02B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 489 | 489 | 971 | 991 | 14.48 1451 | 19.18 | 18.86
Middle CH - - - - 489 | 497 | 9.81 | 9.67 | 1439 | 14.60 | 18.90 | 18.90
Highest CH - - - - 488 | 493 | 979 | 971 | 14.36  14.36 | 18.70 | 18.78

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.93 - 9.65 - 1433 - | 1938 | -
Middle CH - - - - 4.91 - 9.73 - | 1448 - | 1890 | -
Highest CH - - - - 4.84 - 9.85 - | 14.33 - | 1886 | -

TEL : 886-3-327-3456 Page Number . A7-5 of 41
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ssamonas. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 7

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.56 dBm) ™M1[1] 976 dBm)|
2.50130100 GHz 2.50186100 GHz,
= ndB 26.00 dB @ ndB 26.00 dB
104 B 4.885000000 MHz| 10 4 "‘ B 4.885000000 MHZ|
P [PEVNTIW Y, T S 512.0| PR [ A - T LT 512.1
o , \ v
/ \\ |
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-60 d 60 d
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,501301 GHz 10.56 dBm nd@ down 4.885 MHz M1 2.501861 GHz 9.76 dBm nd@ down 4,885 MHZ
TL 1 2,500052 GHz -15.16 dm nd8 26.00 dB TL L 2.500072 GHz -16.16 dm n 26.00 dB
T2 1 2,504938 GHz -15.26 dam Q factor 512.0 T2 1 2.504958 GHz -16.08 dBm Q factor 512.1
L U J wa L JU

J

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 9.87 dBm)| ™M1[1] 953 dBm)|
2.53591900 GHz 2.53409100 GHz
= nda 26.00 dB @ i nd 26.00 dB
w0 g 4.885000000 MHz| 0d 1 Bu 4.965000000 MHz
f" P o AT Q‘Jyui\[rf\,rf\ 519.1] AP P T A~ 510.4
o4 ! \ 0 di |
[ \ { |
! i / \
-10 df 7 -10 7 T
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20d - 20 d / -
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A T R oA e
40 d g e ST, AP,
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,535919 GHz 9.87 dBm nd@ down 4.885 MHz M1 2.534091 GHz 9.53 dBm nd@ down 4,965 MHZ
T 1 2,532572 GHz -16.47 dm nd8 26.00 dB TL L 2,532512 GHz -16.49 dm nd8 26,00 d8
T2 1 2,537458 GHz -16.25 dBm Q factor 519.1 T2 1 2.537478 GHz -16.45 dam Q factor 510.4
L U J wa L JU

J

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 abm  Offset 12,10 dB = RBW 100 kHz Ref Level 30.00 GBm  OFfset 12.10 0B = RBW 100 khz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
CHEY 10.04 dbm| CHEY 10.11 dbm
2.56774000 GHz, 2.56876900 GHz
e ndB 26.00 dB| & ndB 26.00 d8)
0 L Bw 4.875000000 MHz 10 d By 4.925000000 MHz
P TR = FeAadtifon s, 526.7 P T e S PN s21.6
o d f L 0d .
L4 | \ 100 [
R y - 7 \td
7} ¥ ¥ ¥
20 df F 20 df
/ | [
/ |
30 a E
= e i - g a 0 y
e VA NS A W ETATY.
A i ! | AN IR
-4nd L0
-50d -50 o
-60 df -60 o
CF 2.5675 GHz 1001 pts Span 10.0 MHz GF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,56774 GHiz 10.04 dBm N down 4575 Mz ML 2.568769 GHz 10.11 dém N down 4,925 MHz
T py 2,565112 GHz -16.11 dem nds 26.00 d8 T1 L 2565082 GHz -15.48 dem nds 26,00 d8
T2 1 2,569999 GHz -15.71 dém Q factor 526.7 T2 1 2.569978 GHz -16.03 dém Q factor 5215
L ] - L ) ] -

TEL : 886-3-327-3456 Page Number 1 A7-6 of 41
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 3.14 dBm 11.88 dBm
2.5055790 GHz 790 GHz
20 W1 nde 26.00 dB| @ 26.00 dB)
g A B s 9.710000000 MHZ, 104 L . 9.910000000 MHe|
ATV Glacter" 258.0) I —~ " 252.8
\
od 0 d ¢
¥ A\
10 df -10 o 4 \
204 - 20d [ |
\ / !
0 = — S0 e Ty
40 d -40 de
50 df 50 d
60 d -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505579 GHz 13.14 dam nd8 down 9.71 MHz ML 2505579 GHz 11.88 dam nd8 down 9.91 WHz
T 1 2,500105 GHz -12.65 dam nd8 26.00 dB TL L 2500105 GHz -13.98 dbm n 26,00 d8
T2 1 2,509815 GHz -12.72 dém Q factor 258.0 T2 1 2.510015 GHz -14.33 dBm Q factor 252.8
L it - L ) L]
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Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.97 dBm| ™Il 11.52 dBm|
2.5972780 GHZ| 2.5380570 GHz
20 20
ndf; 26.00 dB 26.00 dB
. o By . 9.810000000 MHZ . - 9.670000000 MHz
o Fad T = et 258.6 n T | P 262.5
0 df . 0 df r
\ T
-10 d - -10 df 4
= 3
\ /
20 d \ 20 d
\ /
-a0 | <0
Ny AL P T NP ~
v - e
40 df -40 di
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 2537278 GHz 11.37 dBm nd@ down 9.81 MHz M1 2.538057 GHz 11.52 dBm ndB down 9.67 MHz
TL 1 2,530125 GHz -14.96 dem ndd 26.00 dB TL L 2.530185 GHz -14.06 dém ndd 26.00 dB
T2 1 2,539935 GHz -14.65 dam qQ factor 256.5 T2 1 2.539855 GHz -13.74 dam qQ factor 262.5
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.6a dBm| mili] 13.01 dBm|
2.5615230 GHZ| 2.5677570 GHz
e M ndB 26.00 dB & ndB 26.00 dB
04 I . S [ N 9.790000000 MHz 104 B R - Bw‘\_,-'\,‘v_\'_ 9.710000000 MHz
7 Wia 261.6 IR r “\ 264.4
od i od i T
\ L
4 £ o . /
o : s -10 ¥ ¥
|
20 d { | 20 di L
Pl Y )‘ 1
a0 — - e — -30 — | \‘
N N N b Ve i e a ¥y FERN
-40d 40 d
50 df -50 di
-60 df -60 o
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.561523 GHz 11.63 dém ndB down .75 MHz ML 2.567757 GHz 13.01 dBm ndB down 9,71 MHz
T1 1 2,560185 GHz -13.62 dam nds 26.00 d8 T1 1 2.560125 GHz -13.00 dém nds 26.00 da
T2 1 2569975 GHz -14.10 dém  factor 2516 T2 1 2.560835 GHz -12.44 dBm  factor 264.4

J

L )i

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-7 of 41




ssamonas. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 7

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 35 dBm)| ™M1[1] 59.32 dBm)|
2 1240 GHZ 2.5131940 GHZ|
= nd . 26.00 dB @ nd 26.00 dB
B ¥ 14.476000000 MHz| B M 14.505000000 MHz
10d s A . 104d S . 3 e
W facnf e " 173.7 PRV SR I N Y LY ,\\ 173.3
o4 0d
, \ ] k
-10 T -10 df 71 5
i Y i ¥
20 d - 20 d -
/ \ / \
a0 i -30
n e SV EOWANV I S A e [P PP
T PRV RN R ey Al SN
40 df a0 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.513824 GHz 10.35 dam nd8 down 14.476 MHz ML 2.513194 GHz 9.32 dam nd8 down 14,505 MHz
T 1 2,500247 GHz -15.65 dm nd8 26.00 dB TL L 2,500247 GHz -16.61 dam n 26,00 d8
T2 1 2,514723 GHz -15.85 dam Q factor 173.7 T2 1 2.514753 GHz -16.75 dam Q factor 173.3
L U J wa L JU J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 1033 dBm) ™M1[1] 10.29 dBm)
2.5413240 GHz 2.5382370 GHZ]
20 20
26.00 dB ngp 26.00 dB
14.386000000 MHz| BV!' 14.595000000 MHz
10d : 5
e S 176.7] [SPYCRSY L WA JRPTSRRTy (PP 173.9)
od !
| \
-10 df T
7
20 d -
!
4 4
et e i A ] N v
'
-40 ds
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,541324 GHz 10.33 dBm nd@ down 14.386 MH2 M1 2.538237 GHz 10.29 dBm nd@ down 14,595 MHZ
T 1 2,527807 GHz -15.80 dbm nd8 26.00 dB TL L 2,527777 GHz -16.07 dBm nd8 26,00 d8
T2 1 2,542193 GHz -15.34 dBm Q factor 176.7 T2 1 2.542373 GHz -15.29 dém Q factor 173.9

L I ]

- )

J

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .74 dBm| mili] 21 dBm)
2.5589640 GHZ| 2.5592930 GHz
e ndB 26.00 dB & ndB 26.00 dB
04 v Bu 14.356000000 MHz 104 " Bu 14.356000000 MHz
[\ AT AT J\(\J’m‘\/'\n\\ 178.3] f;x S S Vot WS ¥ T f\ 178.3
0 di 0
/ \ s ) \
- Ty Lt ) 71 {
20 d - - 20 df
7 \\ f 1
) - T > 30 i \
PR il W] AV N R el (VST TSNS T
~40 -40 o
50 df 50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,558964 GHz 9.74 dBm ndB down 14.356 MHz ML 2.550203 GHz 9.21 dém ndB down 14.356 MHz
TL 1 2555367 GHz -17.27 dém ndé 26.00 dB TL 1 2.555217 GHz -17.11 dém ndé 26.00 d8
T2 1 2,569723 GHz -15.33 dém Q factor 178.3 T2 1 2.569573 GHz -15.37 dém Q factor 178.3
L ) - L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 7

G o)
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5,30 dBm) ™Il 560 dBm
2.5177920 GHZ| 2.5076820 GHz
= ndB i 26.00 dB @ ndB 26.00 dB
04 Bu M 10.181000000 MHz 104 " Bu 1B.861000000 MHz
J e I L\ rnffRREAL \ 131.3] P YAV Py ly'll}qg,\r‘r ,v\ 133.0)
od f ' od |
f
104 ! 04 .
¥ i
20d 20d f
30 \ -30 [
e i S AN P e il |
-40 add
50 d -50 di
-60 d 60 d
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.517792 GHz 9.38 dém ndB_down 10.181 MHz ML 2.507682 GHz 9.60 dBm ndB_down 18,861 MHZ
TL 1 2,50033 GHz -15.51 dém ndd 26.00 dB TL L 2.500569 GHz -18.74 dBm n 26.00 dB
T2 1 2,51951 GHz -17.10 dam qQ factor 131.3 T2 1 2.519431 GHz -16.16 dam qQ factor 133.0
L U J wa L JU J
ctrum pectrum &3
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.25 dBm) ™Il 520 dBm
2.5991560 GHZ| 2.5394760 GHz
= ndB 26.00 dB @ ndB 26.00 dB
g B‘Y 18.901000000 MHZ| 104 B 18.901000000 MHe|
R NI Py S L ST .1\ 134.3) TN, W WayraetL T “p"«\ 134.4)
a } t 0 I
04 - | 10 d |
| B gl e
hi i { !
20 d + 20 d Y
. / M . / |
-30 - -30
el = Al e Y=
oy A LS Yo
od oa a
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.539156 GHz 9.25 dBm ndB_down 18.901 MHz ML 2.530476 GHz 9.28 dém ndB_down 18,901 MHz
TL 1 2,52549 GHz -17.45 dém ndd 26.00 dB TL L 2.525520 GHz -17.40 dbm ndd 26.00 dB
T2 1 2,544391 GHz -16.94 dam qQ factor 134.3 T2 1 2.544431 GHz -16.62 dam qQ factor 134.4
L U J wa L JU J
ctrum pectrum
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 9.14 dBm| mili] 8.97 dBm)
2.5642360 GHZ| 2.5616380 GHz
e ndB 26.00 dB & ndB 26.00 dB
04 B 18.701000000 MHz 104 ML Bw 18.781000000 MHz
A e oo R RRAGE_pr, 137.1] et T e QRS 136.4
[ \ 4 \
od I 0 f t
|
BUE! = -10d =
+ ¥ B
20d ! 20 o | i
/ \
o’ J
30 = - -30 -
P T aa AN Ty N N » ey ATV et
o W g e s
50 df -50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,564235 GHz 9.14 dBm ndB down 18.701 MHz ML 2.561638 GHz 8.97 dem ndB down 18,761 MHz
TL 1 2,580689 GHz -16.80 dam nds 26.00 d8 TL L 2.550689 GHz -15.91 dam nds 26.00 d8&
T2 1 2,569391 GHz -17.04 dém Q factor 137.1 T2 1 2.560471 GHz -17.00 dBm Q factor 136.4
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 9.91 dBm)| ™M1[1] 12.49 dBm)
2.50210000 GHz 2.5017430 GHz]
= nd 26.00 dB @ nd 26.00 dB
104 B 4.925000000 MHz| 10 4 o BW 9.650000000 MHZ|
f N ¥ T S, ‘.fk,].ﬂ\uuw'wwr’v\\‘ 508.0) 7~ i T g a0k 259.2
od 0 d /
/ { |
-10 df - 10 d ﬁ‘ —
¥ Y \
204 ’ , 20d 3
/ | s [ .
A el \ N o e S e o e
=T SRS VS 0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,5021 GHz 9.91 dam nd8 down 4.925 MHz ML 2,501743 GHz 12.49 dam nd8 down 9.65 WHZ
T 1 2,500042 GHz -15.94 dam nd8 26.00 dB TL L 2,500205 GHz -13.26 dm n 26,00 d8
T2 1 2,504968 GHz -15.77 dam Q factor SOB.0 T2 1 2.509855 GHz -13.15 dém Q factor 259.2
L U J wa L JU J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.70 dBm) ™M1[1] 12.68 dBm)
2.53477000 GHz 2.5338010 GHZ]
= " nd 26.00 dB @ a1 nd 26.00 dB
104 B N 4.905000000 MHz| 10 4 B o 9.730000000 MHZ|
J,‘ WY SPYCv PA eyt AT Y 516.8 7 7 = ~ W ficior 260.4)
o \
10 df - 1
! { \
204 ‘l
L ) | )
-3 B oy
304em G v
40 df -40 d
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,53477 GHz 10.70 dam nd8 down 4.905 MHz ML 2.533801 GHz 12.68 dam nd8 down 9.73 WHz
T 1 2,532542 GHz -15.21 dbm nd8 26.00 dB TL L 2,530085 GHz -13.41 dm nd8 26,00 d8
T2 1 2,537448 GHz -15.51 dam Q factor 516.8 T2 1 2.539815 GHz -13.31 dém Q factor 260.4
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 10.96 dBm) ™M1[1] 12.62 dBm)
5611100 GHz 2.5676570 GHZ]
= nd 26.00 dB @ ndB M1 26.00 dB
w0 Bu 4.835000000 MHz| 0d B X 9.850000000 MHZ|
P e AR, 530.7 rE ki e 260.7
od T 0 di
/
-10 df -10 ?
20 d 20 di |f
21 i 2
N / Ao -
.}9»\_,_,1 T T - -
40 df
50 df 50 d
60 d -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.566111 GHz 10.96 dam nd8 down 4.835 MHz ML 2.567657 GHz 12.62 dam nd8 down 9,85 WHZ
T 1 2,565132 GHz -14,96 dm nd8 26.00 dB TL L 2,560085 GHz -13.24 dam 26,00 d8
T2 1 2,569968 GHz -14.83 dém Q factor 530.7 T2 1 2.569935 GHz -12.94 dBm 260.7
L U J wa L L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.58 dBm) ™M1[1 B.01 dBm)|
2.5086390 GHz 2.5117560 GHz]
= L) 26.00 dB @ nd 26.00 dB
104 !' B 14.326000000 MHz| 10 4 - B 10.381000000 MHz
NPT P s -’*amzmrn,«-‘b--\ 175.1 r TIPSV .,a,mnm{wf ~ 129.6]
od 1 od ! 1
) /
-10 df -10 d -
i f
204 20d
] | |
- o, S N e N S
AR v TEaaIE T T
40 df
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,508639 GHz 10.58 dBm nd@ down 14.326 MH2 M1 2.511758 GHz 8.81 dBm nd@ down 19,381 MHZ
T 1 2,500307 GHz -15.49 dm nd8 26.00 dB TL L 2,50017 GHz -17.54 dam n 26.00 dB
T2 1 2,514633 GHz -15.10 d8m Q factor 175.1 T2 1 2.51955 GHz -16.81 dém Q factor 129.6
L U J wa L JU J L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.00 dBm) ™M1[1] 055 dBm)|
2.5287960 GHz 2.5332020 GHZ|
= nd 26.00 dB @ - nd 26.00 dB
104 vl B 14.476000000 MHz| 10 4 . B 18.901000000 MHz
T e e v 174.7 WYV M s Sevveve T, 134.0
od ! 0 di |
-10 df -10 d ll
204 20d
o L 1 . 2 e A L
ad A Pt T o,
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.528796 GHz 10.00 dam nd8 down 14.476 MHz ML 2,533202 GHz 9,55 dam nd8 down 18,901 MHz
T 1 2,527837 GHz -16.31 dbm nd8 26.00 dB TL L 2,52545 GHz -16.75 dm nd8 26,00 d8
T2 1 2,542313 GHz -16.04 dBm Q factor 174.7 T2 1 2.544351 GHz -17.83 dém Q factor 134.0
L U J wa L JU J L]

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.75 dm| mili]
2.5648080 GHZ| 2.8
2 B 26.00 dB| & ndB 26.00 dB
04 Yo 14.326000000 MHz 104 " 1B.861000000 MHz
iJ"‘ VAT [ A ?ﬂu--wcn,ﬁ;.“,\ 179.0 ST v \,‘,ﬁq,rﬂw;_lyq\_.w,«\\ 135.9
0 di T ! 0d T T
04 | 0 JT:
f
20 d : ! 20 di - T
/ | / \
. AL \ . i A
r - -30 -
Rl e TV e WV Sl T ey
Y
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,564808 GHz 10.75 dBm ndB down 14.326 MHz ML 2.563838 GHz 9.61 dem ndB down 18,661 MHz
TL 1 2555247 GHz -15.67 dém ndé 26.00 dB TL 1 2.55045 GHz -16.66 dBém ndé 26.00 d8
T2 1 2,569573 GHz -15.77 dém  factor 175.0 T2 1 2.569311 GHz -14.70 dém  factor 135

J

)i ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 451 | 450 | 9.03 | 895 | 13.37  13.43 | 17.86 | 17.98
Middle CH - - - 450 | 448 | 899 | 9.01 | 13.40 1352 | 17.98 | 17.86
Highest CH - - - 448 | 448 | 911 | 9.05 | 13.43 | 13.46 | 17.86 | 17.90

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.51 - 9.03 13.43 17.86 | -
Middle CH - - - 4.51 - 9.03 13.49 17.82 | -
Highest CH - - - 4.49 - 9.03 13.43 17.90 -

TEL : 886-3-327-3456 Page Number 1 A7-12 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.30 dBm) ™M1[1] .45 dBm)|
- 1900 GHz - 2.50090200 GHz
Qe By 4.505404505 MHz o Occ B 4.495504496 MHz
di L3 i -
W LER v W e el i 7 R T e ATy
d 1 - |
a o
/ ! 7
~1od £ -0 d "
/ \ ] \
/ / \
a0 — =t -30 — v
“/-t‘\.vnm. Ly Ay A B R e e b v,
=40 -40 d
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503339 GHz 10.30 dam ML 2.500902 GHz 9.45 dam
T 1 2,5002423 GHz 3.97 dam Oce Bw 4.505454505 MHz TL L 2.5002522 GHz 5.27 dm Oce Bw 4.495504496 MHz
T2 1 25047478 GHz 4.43 dam T2 1 2.5047478 GHz 5.26 dam

L U

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.40 dBm) ™M1[1 .86 dBm)|
72900 GHz 2.53622900 GHz
= oce By 4496 MHz| @ 4.475524476 MHZ
di i ¥
W [ RPNy SV AR WATCT AR P T 0 PPN Py S A g Ry Y (A (R
p ! 1 a [ |
o 0 ;
] Y ] \
10 d L 104 / |
/ /
204 20d
i /
a0 / a0 : \
s A rl \
- o] AN A ey [A— s Mo s L Vo
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535729 GHz 10.40 dam ML 2535029 GHz 9.86 dam
T 1 2,5327522 GHz 5.07 dam Oce Bw 4,495504496 MHz TL L 2.5327622 GHz 5.26 dBm Oce Bw 4,475524476 MHz
T2 1 2,5372478 GHz 5.16 dam T2 1 2.5372378 GHz 5.22 dam

L U

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 12,10 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.48 dBm| mili] 10.96 dBm|
20 2.56814900 GHz - 2.56700000 GHZ,
iz Oce B 4.475524476 MHz Oce B 4.475524476 MHz
10 d 10 d —
T ey E v
g i od
| 4
BUE! Y -10d
/ /
20 d -
\ !
f
30
= P Y o
N Vs AWATY S
50 df -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2568149 GHz 10.48 dBm ML 2,567 GHz 10.95 dBm
T1 1 2.5652522 GHZ +.24 dBm oce Bw 4. 475524476 MHz T1 1 2.5652722 GHzZ +.81 dBm oce Bw 4. 475524476 MHZ
T2 1 25607278 GHz 3.93 dém T2 1 2.5607478 GHz 4.41 dBm

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.03 dBm) ™M1[1] 12.76 dBm)
0 2.5026620 GHZ| - 2.5025020 GHz
Occ B 9.030969031 MHz 1 Occ B §.951048951 MHz
d T Iz d
0 ?_ o Tt S ¥ 10 T R E =
0 f \k o / |
/ )
-10 df -10 d 7 k
{ \ |
20 d : \ 20 d :
/ \
P \ e,
Vi WP s =
40 df
50 d -50 di
-60 d 60 d
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,502662 GHz 11.03 dBm ML 2.502502 GHz 12.76 dBm
TL 1 2,5005045 GHz 5.67 dm Oce Bw 9.030965031 MHz TL L 2.5005245 GHz 6.21 dBm Oce Bw 5.951048951 MHz
T2 1 2,5095355 GHz 6.84 dBm T2 1 2.5094755 GHz 5.14 dam
L U J L JU J L]
ctrum pectrum &3
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.50 dBm) 11.92 dBm)
0 2.5996810 GHZ| - 2.5343810 GHz
Occ B £.991008991 MHz M 9.010989011 MHz
d T - £ o T4 . - o
W AT N g S i il Ve = il T
f { /
od od
i | { \
10 df 4‘ 10 | |
/ \ ]
20 d 1 \ 20 d f
30 / e = 30 /
: p L Rl - I 7 j
N A ST (WA
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,533681 GHz 11.50 dBm ML 2.534381 GHz 11.92 dBm
TL 1 2,5305045 GHz 6.68 dBm Oce Bw £.991008951 MHz TL L 2.5304845 GHz 6.61 dBm Oce Bw 9.010969011 MHz
T2 1 2,5394955 GHz 5.73 dam T2 1 2.5394955 GHz 5.80 dam
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
13.60 dm| mili] 11.49 dBm|
20 2.5681570 GHZ| - 2.5645200 GHz
0.110889111 MHz| M1 Occ Bw 0.050949051 MHz|
. - X -
10 di - ~ - = ~ 10 d + T - == T
7 = 7 E g N
04 ! 0ol ! kY
I’ 1y
BUE! 1 10 d | \
| L1 / "\
20 df 20 df t
/ \ ] |
38 — = Y - -30 t
w (Yah P W N R A Vs NN
-40d -40 di
50 df -50
60 df -60 de
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2568157 GHz 13.60 dBm ML 2.56452 GHz 11,43 dBm
TL 1 2,5604246 GHz 6.93 dBm Occ 8w 9.110889111 MHz TL L 2.5604845 GHz 5.77 dam Occ 8w 9.050949051 MHz
T2 1 25605355 GHz 5,90 dBm T2 1 2.5605355 GHz 4.92 dbm

)i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 7

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 38 dBm)| ™M1[1] 10.24 dBm)
- 2.5088190 GHz - 2. 140 GHz
c B 13.966635367 MHz Occ B 13.426573427 MHz
di T 2 i v
0 T e W I T 0 ] w
0 ! \ 0 f )
] \ [ |
10 df + 10 d
[ | |
| i \
20
\ / \
: 0 / -
) ViV APl e e ~ A AUV I
“a0 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.508819 GHz 11.38 dam ML 2.513734 GHz 10.24 dam
T 1 25007867 GHz 5.56 dbm Oce Bw 13.366633367 MHz TL L 2.5008167 GHz 4.64 dBm Oce Bw 13.426573427 MHz
T2 1 2.5141533 GHz 5.45 dam T2 1 2.5142433 GHz 6.05 dam

L I ]

\ ) J [

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz

o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.22 dBm) 10.20 dBm)
2 1190 GHz
= Occ B 13.996605397 MHz @
d d v
W N NGNS A A e T
04 | 04 /
/ | /
-10 df T -10 d
] i 7
{ |
20 d 1 20 di
] Y [ lﬁ
/ . /
AT v
50 d S0 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536319 GHz 11.22 dam ML 2.532363 GHz 10.20 dém
T 1 25262667 GHz 5.00 dBm Oce Bw 13.396603397 MHz TL L 2,5282268 GHz 5.45 dbm Oce Bw 13.516483516 MHz
T2 1 2.5416833 GHz 6.27 dBm T2 1 2.5417433 GHz +.14 dBm

L I ]

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
10.29 dém| mili]
20 2.5647780 GHZ| - 2.
18426573427 MHz - Oce B 18456543457 MHz
10 d 10 d ——
e 7 P #
od 0 7
I
| | J
-od ! -10d
\ {
20 d L
I A |
30 .
S (PN el A
VT R SN Popmrond nny, ol
-40d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.564773 GHz 10.29 dém ML 2.556056 GHz 10.65 dBm
TL 1 28557567 GHz 5.65 dBm Oce Bw 13.426573427 MHz T1 1 2.5557268 GHzZ 5.67 dam oce Bw 13.456543457 MHz
T2 1 25601833 GHz 5.07 dém T2 1 2.5601833 GHz 5.13 dém
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 7

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 9.81 dBm)| ™M1[1] .09 dBm)|
- 2.5110790 GHz - 2.5126370 GHZ]
" Occ B 17.862137862 MHz Occ B 17.982017982 MHz
10 df t - X T 104d 7\ T
Tl A o] T RUT PV PR L
d [ ! a I
o ] 1
[ ‘I !
] i 1
-10 d - T -10 T T
{ / Y
204 20d
i [
a0 o 30 .‘
O oY e e A A A A T Mo
a s
50 df 50 d
60 d -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.511079 GHz 9.81 dam ML 2.512637 GHz 5.83 dam
T 1 2,501049 GHz 4.47 dBm Oce Bw 17.862137862 MHz TL L 2,501049 GHz 5.30 dBm Oce Bw 17.982017962 MHz
T2 1 2.5189111 GHz 3.89 dam T2 1 2.519031 GHz 3.99 dam

L U

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.37 dBm| B0+ dBm
0 2.5981170 GHZ| - 2.5384770 GHz
17.982017982 MHz 17.862137862 MHz
iod I~ A v 0d T =
[ R ATAN i o NN VP
od ! od 1
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04 - 10 d +
/ \ /
20d ‘\ 20d £
- Vi | . / \
Y =iy A — PRRYLN Pry = -
) oyl L
50 d -50 di
&nd 60 d
CF 2,535 GHz 1001 pts Span 40.0 MHz CF 2.535 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,538117 GHz 9.37 dem ML 2.538477 GHz 8.94 dBm
TL 1 2,526009 GHz 4.98 dBm Occ Bw 17.982017982 MHz TL L 2.526049 GHz 4.25 dBm Occ Bw 17.882137862 MHz
T2 1 2,543991 GHz 5.00 dam T2 1 2.5439111 GHz 4.32 dBm
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .15 dBm) mili] 8.86 dBm
20 2.5516880 GHZ| - 2.5597200 GHz
Oce B 17.862137862 MHz Oce B 17.002007902 MHz
10 d - 10 d -
P e d [, A JEVS EENPYVTN PPN RSy, v Ay
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-60 df -60 o
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,551688 GHz 9.15 dem ML 2.55372 GHz .88 dbm
TL 1 2,5510889 GHz 2.99 dam Occ 8w 17.862137862 MHz TL L 2.551049 GHz 3.45 dam Occ 8w 17.902097902 MHZ
T2 1 2,568951 GHz 4.73 dBm T2 1 2.568951 GHz 3.71 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 7

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

L I

Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.06 dBm) ™M1[1] 12.95 dBm)
- 1137100 GHz - 2.5039410 GHZ]
] Occ B 4.505404505 MHz ™ Occ B 9.030969031 MHZ
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CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501371 GHz 11.06 dam ML 2.503941 GHz 12.35 dam
T 1 2,5002423 GHz 5.71 dBm Oce Bw 4.505494505 MHz TL L 2.5004545 GHz 6.73 dBm Oce Bw 9.030969031 MHz
T2 1 25047478 GHz 4,44 dBm T2 1 25095155 GHz 6.22 dam

L U

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.30 dBm) ™M1[1] 12.18 dBm)
- 1477000 GHz - 2.5341210 GHZ]
ML Occ B 4.505404505 MHz 11 Occ B 9.030969031 MHZ
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40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53477 GHz 11.30 dam ML 2.534121 GHz 12.18 dam
T 1 2,5327423 GHz 3.33 dam Oce Bw 4.505494505 MHz TL L 2,5304545 GHz 5.25 dm Oce Bw 9.030969031 MHz
T2 1 2.5372478 GHz 5.00 darm T2 1 2.5395155 GHz 5.87 dam

L U

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.81 dBm| mili] 11.62 dBm|
20 2.56568200 GHz, - 2.5674380 GHz
Oce B 4.4B5514486 MHz Ocp@w 9.030969031 MHz
di 12
wd ey WIvTCY SR Y BT S Lk 0 T = = =
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f 4
/
10 d : \ od /
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S s e e
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-50 d -50 di
60 d -60 db
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2565682 GHz 10.81 dBm ML 2.567438 GHz 11.62 dém
T1 1 2.5652423 GHz 4.16 dém Oce Bw 4.485514486 MHz TL 1 2.5604845 GHz 5.57 dBm Oce Bw 9.030969031 MH2z
T2 1 25607278 GHz 5.20 dBém T2 1 2.5605155 GHz 6.76 dbm

L )i

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A7-17 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Re

port No. : FG042242-02B

LTE Band 7

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

L I

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 0.38 dBm)| ™M1[1] 023 dBm)|
- 2.5051620 GHz - 2.5086010 GHZ]
c B 13.426575427 MHz Occ B 17.862137862 MHz
M1
10d - 104 +
v [N ‘anww/x A AaY o
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=30 d - - _ a0 i o -
A A SN A pod YTV
-
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505162 GHz 10.38 dam ML 2.508601 GHz 9.23 dam
T 1 2,5008167 GHz 4.68 dBm Oce Bw 13.426573427 MHz TL L 2.5010889 GHz 6.00 dBm Oce Bw 17.862137862 MHz
T2 1 2.5142433 GHz 4.88 dam T2 1 2.518951 GHz 4.61 dam

L U

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 5.90 dBm) B.69 dBm
0 2.52087660 GHZ| - 2.5264490 GHz
Occ B 13.4865159487 MHz 17.822177822 MHz
10 di A 5 104
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10 d / \\ 104 S |
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RS T 3R/ v IOV NENYIP
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,528766 GHZ 9.90 dém ML 2.526449 GHz 8.69 dBm
TL 1 2,5282268 GHz 5.90 dBm Occ Bw 13.486513487 MHz TL L 2.5260889 GHz 2,95 dBm Occ Bw 17.822177822 MHz
T2 1 2,5417133 GHz 4.55 dBm T2 1 2.5439111 GHz 5.12 dam
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] .99 dBm| mili] 8.86 dBm
20 2.5571050 GHZ| - 2.5593610 GHz
o Oce B 18426573427 MHz Oce B 17.002007902 MHz
M1
10 df A T 10 d -
o L e i =t 3 RRPZTTON) FRSTREE L WP PR VS
0d / ‘\ ool ‘J‘
P / ‘ a |
-0 { t -10 T T
/ A | |
20 d : 20 di - T
. / L . \
30 AR AR eaviAL . ) A=Y e 1 T,
- y ATy -
-40d 40 d
50 df -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2557105 GHz 9.95 dem ML 2.550361 GHz .88 dbm
TL 1 2,5557867 GHz 4.50 dBm Occ 8w 13.426573427 MH2 TL L 2.551049 GHz 4.75 dBm Occ 8w 17.902097902 MHZ
T2 1 25602133 GHz 4.00 dBm T2 1 2.568951 GHz 4.31 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectru || spectrum
Ref Level 30.00 dBm  Offset 12.10 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 ghife_PUriols LINE aBs PASS
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Start 2.475 GHz 10005 pts Stop 2.505 GHz | (|l Start 2.565 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.454 GHp 1,000 MHz 2:49396 GH2 -43.58 dBm -18.58 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56067 GHz 14.54 dBm -15.46 dB
2.494 GHz 2.495 GHz 1.000 MHz 2,49519 GHz -42.90 dém -29.90 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -25.48 dBm -15.48 dB
2.496 GHz 2:499 GHz 1.000 MHz 249868 GHz -39.54 dBm -29.54 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57200 GHz -40.14 dBm -30.14 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -25.77 dBm -15.77 dB 2675 GHz 2576 Ghz 1000 MH= 5 ere7a oHe ey i es e
2.500 GHz 2.505 GHz 100,000 kHz 2.50034 GHz 14.45 dBm -15.55 d& 76 CHe 5 555 Chs 1000 M o768 CHa ~5-56 dom ~17 56 B
Y
) i )
Date JUL.2020 09:11:10

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS
o0 dh’_uu BPURIOUS ) INE_ABS PABS 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
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Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.494 GHz 1.000 MHz 2.49368 GHz -37.60 dém -12.60 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56705 GHz 1.85 dBm -28.15 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49594 GHz -33.87 dém -20.87 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -32.70 dBm -22.70 dB
2496 GHz 2.499 GHz 1.000 MHz 249833 GHz -30.99 dém -20.99 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87177 GHz -30.34 dem -20.34 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -32.66 dém -22.66 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57501 GHz 35,76 dbm 2276 dB
2,500 GHz 2,508 GHz 100,000 kHz 2,50315 GHz 1,76 dBm -28.24 dB 5.576 GHz 2.505 GHz 1.000 MHz 2 57804 iz 38,76 dBm 1576 B
T
) v I [ >
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042242-02B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 12.10 dB Mode Auto Sweep Ref Level 20,00 dém  Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKAS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 ghife_PUriols LINE aBs PASS
10 dBm ﬂl 10 dBm [ﬁ‘
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-40 dBm 40 dBm -
<0 e i . - “m . y \ RS R T
’ ‘ Wt || B \
-60 dBm &0 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHZ 2.49¢ GH2 1,000 MHz 2.49387 GHz -41.79 dém -16.79 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56066 GHz 14.87 dBm -15.13 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49460 GHz -41.72 dém -28.72 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -24.78 dBm -14.78 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49896 GHz -37.59 dém -27.59 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57134 GHz -37.35 dBm -27.35 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -24.17 dBm -14.17 dB 2675 GHz 2576 Ghz 1000 MH= 5 erema ore 4559 dbm oo ade
2.500 GHz 2.508 GHz 100.000 kHz 2.50035 GHz 15.22 ddm -14.78 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57805 GHz -43.28 dBm -18.28 dB
Y
i 1 P

2. JUL.2020  D9:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
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-60 dém -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2,475 GHz 2.494 GHz 1.000 MHz 2,49390 GHz -37.73 dém -12.73 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56596 GHz 2.01 dBm -27.99 dB
2.494 GHz 2.496 GHz 1.000 MHz 249599 GHz -35.71 dém -22.71 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -32.78 dBm -22.78 dB
2496 GHz 2.499 GHz 1.000 MHz 249899 Gz -32.17 dém -22.17 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57128 GHz -33.97 dem -23.97 d8
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -32.95 dém -22.35 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57530 GHz 36,71 dBm 237108
2.500 GHz 2.505 GHz 100.000 kHz 2.50338 GHz 1.96 dém -28.04 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57617 GHz -38.26 dbm -13.26 dB
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ssamonas. FCC RADIO TEST REPORT Report No. : FG042242-02B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum || spectrum

Ref Level 30.00 dBm  Offset 12.10 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12.10 dB Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS

o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
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Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,475 GHz 2.494 GHz 1.000 MHz 2.48768 GHz -43.00 dBm -18.00 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56570 GHz 14.98 dBm -15.02 db
2.494 GHz 2.496 GHz 1.000 MHz 249512 GHz -41.46 dém -28.46 db 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -25.57 dBm -15.57 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49889 GHz -40.96 d&m -30.96 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -41.05 dBm -31.05 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -25.95 dBm -15.95 dB 2,575 GHz 2.576 GHz 1,000 MHz 2.57503 GHz -41,59 dBm -29.50 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50036 GHz 15.18 dBm -14.62 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57845 GHz -41.98 dBm -16.98 dB
i \

2. JUL.2020  09:27

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ods [ 1
-10 dam ] 10 dem l\
SPURIDUS_LINE_ABS 20 dem I
E e ~ S
30 dem Mﬂr— A 30 dem ——
-40 dBm -40 dBm
P Py e A
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2.494 GHz 1.000 MHz 2.49326 GH2 -36.66 d8m -11.66 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56902 GHz 1.81 dém -28.19 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -31.54 dBm -18.54 db 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -32.33 dBm -22.33 dB
2496 GHz 2.499 GHz 1.000 MHz 249889 GHz -26.33 dém -16.33 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87111 GHz -28.15 dBm -18.15 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -30.99 dém -20.39 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57510 GHz ~34.45 dBm 2145 0B
2.500 GHz 2.505 GHz 100.000 kHz 2.50229 GHz 1.82 dBm -26.18 dB 2,576 GHz 2,535 GHz 1,000 MHz 2,57602 GHz -36.29 dBm -11.29 dB
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2,475 GHz 2.490 GHz 1.000 MHz 2.48B52 GHz -42.79 dBm -17.75 d& 2,560 GHz 2.570 GHz 100.000 kHz 2.56540 GHz 14.61 dBm -15.39 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49061 GHz -41.82 dém -28.82 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -33.07 dBm -23.07 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -41.88 d&m -31.88 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.57132 GHz -37.86 dBm -27.86 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -33.91 dBm -23.51 dB 2,575 GHz 2.580 GHz 1,000 MHz 2.57043 GHz -41.28 dbm -29.28 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50063 GHz 14.42 dém -15.58 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58695 GHz -46.16 dbm -21.16 dB
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2476 GHz £:490 GHz 1.000 MHz 249091 GHz =39,15 dbm Zic.10 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56378 GHz -1.12 dBm -31.12 db
2.480 GHz 2.496 GHz 1.000 MHz 249572 GHz -34.80 dBm -21.80 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -35.18 dBm -25.18 dB
2496 GHz 2.499 GHz 1.000 MHz 249896 GHz -31.73 dém -21.73 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57126 GHz -33.23 dBm -23.23 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49998 GHz -35.33 dém -25.39 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57514 GHz 3534 dBm 52 34 0B
2.500 GHz 2.510 GHz 100.000 kHz 2.50736 GHz -1.03 dBm -31.03 dB 2.580 GHz 2,535 GHz 1,000 MHz 2.58024 GHz -39.71 dBm -14.71 dB
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2,475 GHz 2.490 GHz 1.000 MHz 2.49002 GHz -43.21 dBm -18.21 di 2,560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 14.90 dBm -15.10 db
2.490 GHz 2.496 GHz 1.000 MHz 249481 GHz -42.43 dém -290.43 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -32.97 dBm -22.97 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49896 GHz -40.09 d&m -30.09 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57176 GHz -40.55 dBm -30.55 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -31.64 dBm -21.64 dB 2,575 GHz 2.580 GHz 1,000 MHz 2.57623 GHz -42.73 dbm -29.73 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50060 GHz 14.47 dém -~15.53 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58198 GHz -44.64 dbm -19.64 db
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2476 GHz £:490 GHz 1.000 MHz 2,45084 GHz =39,25 dbm Zi.20 db 2,560 GHz 2.570 GHz 100.000 kHz 2.56750 GHz -0.57 dbm -30.97 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49581 GHz -34.75 dém -21.75 di 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -36.22 dBm -26.22 d8
2496 GHz 2.499 GHz 1.000 MHz 249846 GHz -33.46 dém -23.46 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -35.24 dBm -25.24 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49998 GHz -36.61 dém -26.61 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57547 GHz 37.63 dBm 5463 0B
2.500 GHz 2.510 GHz 100.000 kHz 2.50327 GHz -1.24 dBm -31.24 dB 2.580 GHz 2,535 GHz 1,000 MHz 2,58025 GHz -40.45 dBm -15.45 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2,475 GHz 2.490 GHz 1.000 MHz 2.49050 GHz -43.14 dBm -18.14 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56943 GHz 14.77 dBm -15.23 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49290 GHz -42.50 dém -29.50 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -34.15 dBm -24.15 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49898 GHz -40.06 d&m -30.06 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57127 GHz -39.58 dBm -29.58 dB
2,459 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -32.95 dBm -22.95 dB 2,575 GHz 2.580 GHz 1,000 MHz 2.57706 GHz -39.90 dBm -26.90 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50060 GHz 14.56 dém ~15.44 d8 2.580 GHz 2.595 GHz 1.000 MHz 2.58384 GHz -45.43 dbm -20.43 db
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2476 GHz £:490 GHz 1.000 MHz 249042 GHz =38,34 dbm zi3.34 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56274 GHz -1.11 dBm -31.11 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49571 GHz -30.62 dém -17.62 di 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -34.91 dBm -24.91 d8
2496 GHz 2.499 GHz 1.000 MHz 249893 GHz -28.14 dBm -18.14 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57126 GHz -30.64 dBm -20.64 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49997 GHz -33.26 dém -23.26 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57508 GHz ~33.20 dBm 50,20 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50731 GHz -1.24 dém -31.24 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58009 GHz -38.92 dbm ~13.92 dB
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2.475 GHz £.490 GHp 1,000 MHz 249040 GHz -43.52 dBm -18.52 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56017 GHz 14.28 dBm -15.72 dB
2.480 GHz 2.496 GHz 1.000 MHz 2,49063 GHz -41.52 dém -28.52 d 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -32.02 dBm -22.02 dB
2496 GHz 2.499 GHz 1.000 MHz 249889 GHz -41.03 dém -31.03 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57110 GHz -41.68 dBm -31.88 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:490 GHz 1.000 MHz 2,40082 GHz =38,67 dbm -i3.67 dB 2,555 GHz 2.570 GHz 100.000 kHz 255972 GHz -3.03 dbm -33.03 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49580 GHz -35.39 dém -22.39 di 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -36.24 dBm -26.24 dB
2496 GHz 2.499 GHz 1.000 MHz 249889 GHz -32.69 dém -22.69 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57196 GHz -35.53 dBm -25.53 dB
2,499 GHz 2.500 GHz 300.000 kHz 2,49993 GHz -35.57 dém -25.57 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57505 GHz ~36.70 dBm 2379 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50947 GHz -2.63 dém -32.83 d& 2.585 GHz 2.595 GHz 1.000 MHz 2.58544 GHz -42.58 dbm ~17.58 dB
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2.475 GHZ £.490 GHp 1,000 MHz 2:48733 GHz -42.82 dBm -17.82 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56913 GHz 15.05 dBm -14.95 dB
2.480 GHz 2.495 GHz 1.000 MHz 249562 GHz -42.71 dBm -29.71 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -30.58 dBm -20.58 dB
2496 GHz 2:499 GHz 1.000 MHz 249725 GHz -39.95 dém -29.95 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87157 GHz -39.63 dem -20.63 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -39.57 dBm -14.57 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56903 GHz -3.05 dBm -33.05 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49595 GHz -36.70 dém -23.70 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -37.71 dBm -27.71 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49886 GHz -35.10 d&m -25.10 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57138 GHz -36.38 dbm -26.38 dB
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2.475 GHZ 2.490 GH2 1,000 MHz 2.49018 GHz -43.98 dém -18.98 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56021 GHz 13.97 dbm -16.03 dB
2.450 GHz 2.496 GHz 1.000 MHz 249191 GHz -41.21 dém -28.21 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -29.83 dBm -19.83 dB
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:490 GHz 1.000 MHz 249026 GHz =38,22 dbm -i3.22 dB 2,555 GHz 2.570 GHz 100.000 kHz 255912 GHz -2.93 dbm -32.93 db
2.480 GHz 2.496 GHz 1.000 MHz 249592 GHz -34.37 dBm -21.37 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -38.55 dBm -26.55 db
2496 GHz 2.499 GHz 1.000 MHz 249872 GHz -33.33 dém -23.33 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57116 GHz -32.65 dem -22.65 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49997 GHz -36.41 dBm -26.41 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57552 GHz ~34.08 dBm 2108 0B
2.500 GHz 2.515 GHz 100.000 kHz 2.51108 GHz -2.50 ddm -32.60 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.58500 GHz -41.63 dBrn -16.63 dB
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